TEST REPORT

/ ] Korea Environment & Merchandise Testing Institute
/ ’ 459-28 GASAN-DONG, GEUMCHON-GU,SEQUL, KOREA
http://www.kemtl.org TEL: 82-2-2102-2500, FAX: 82-2-856-5618

No. : CT09-18746-A1 Issued Date : MAY 07, 2009

Customer : ERGOTECH CO., LTD Date of Test : MAY 07, 2009

Address @ #292-2, Shinhyeon-ri, Opo—eup, Gwngju-si, Receipt Date : MAY 04, 2009
Gyeonggi—do, Korea

Buyer : Korea Health Industry Development Institute

Test Sample : Anti-Slip Mat(Safe mat)

Test Results

ltems Units Results Test Methods

Specific gravity - 1.19 KS M 6519:2008

Hardness _ 40
(Hs : Shore A Type)

Tensile Strength ™ 10.9

(Specimen : Dumbbell No.3) ' KS M 6518:2006
Elongation % 770

Tear Strength

(Specimen : B Type) kN/m 18

- End of Report -

Tested by Technical Manager . ;w
Name : Joon Young HGOWName : Young Hwa Kim / /%/a'

Korea Environment & Merchandise Testing |nsjitute
President Chang Ro Kim ?

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of

apparently identical or similar products.

- Page 1 of 1 -




